UFT H* IE ﬂﬂﬂ iit 4w . LZTC-JB-201903-011-01

UNIFAITH TESTING

=
=
Io
#
=
=
\

/|

\,
=

AR =

TEST REPORT

-—

FEm AR 1% 4 A
Sample Name: Sprayed copper row
RICHEAL: BN B B2 R A PR A

Applicant: Hangzhou Juehao Technology Co., Ltd.

oo ke WL T AL
Address:  Yuhang District, Hangzhou City, Zhejiang Province
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SuZhou Unifaith Testing Technical Service CO., LTD
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(Material) Copper
FE it 24 FR W% 98
(Sample Name) Sprayed copper row Far 24 53] TR
(Test Commissioned
Classification) inspection
v | POMEERECARA
\ Hangzhou Juehao
é}{ii (Name) Technology Co., Ltd. R B /
S W LA BTN T A PTX (Manufacturer)
(Client) Huhk .
(Add) Yuhang District, Hangzhou
City, Zhejiang Province
O e
/ (Sample 1 Pes
(Sample Model) .
Quantity)
> H = B H
ekr HA 2019. 03. 08 e H Y] 2019. 03. 18
(Rec. Date) (Due. Date)
FE it i I8 FE it S0 6 0F
(Sample Description) The sample looks good
[ECrasE: BRIE LI 2
(Equipment) Paint film marker
foril 25 16 I 25 RS 2R

(Test Result)

The test result meets the requirement

i B 7 V5 ) 1 I
(Deviation Test
Method)

HE
(Note)

%ol 42(%6%] i
(Prepared By):

TR IR IE MR B AR 55 IR A F

Suzhou Unifaith Testing Technical Service Co., LTD

sekskekok f35 S kokokokok

we B A

(Reviewed By):
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VL7548 BT A+ 36 5 No.36 Tongzhou Road,Kunshan,Jiangsu Province , China
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Test result summary table

Fe R TRE) i i 5 o AR H LRIIEEEZS A
No Sample No Test items Test basis Test results Judge
My SR 4 1% 2 4
R
_ ~ . bR I_] e ﬁ‘
| LZTC-201903-011 |Bonding strength GB/T 5270-2005 TEWLE 4 T p
14 test of sprayed See page 4
copper row
plating
S e
Remarks

“PY FoR ¢ WIRERFTEER” , P Fox “WlRERAIFEERT

"P" means "the test result meets the requirement”,"F" means "the test result does not meet
the requirement”

N7 FoR CBRAEMFUA, =" FoR R RREE

"N" means "the requirement does not apply to the product”,”-" means "test results are
not evaluated.”
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Test items: Bonding strength test of sprayed copper row plating

(1) PR
Test Equipment:

e % ¥ 2 5% ik
No. Name Model Number

validity period

BRI s -
1 paint film marker QFH-A LZ/S030 2019/12/20

(2) TLWEIBEHAM: EE: 23.1°C, BEF: 51%RH)

Laboratory environmental conditions: Temperature: 23.1°C , humidity: 51% (RH)

(3) &% Fp: GB/T 5270-2005 BJEIEfA LHIGEERZE BITRAMLE TR E I
R R T VEVEA

Reference standard: GB/T 5270-2005 Metallic coating on metal substrate Review of test
methods for electrodeposition and chemical deposition adhesion strength

(4) BERFM: AN T, 30° f, HHIEZ 2mm RIPRFATE, HHEBH)
JE 71— IR 2B BV 28 1 7 o JZ V)8 B AR B s
Technical conditions: Use a hard steel knife to draw a 30°  angle, draw two parallel lines
at a distance of about 2 mm, and use a sufficient pressure to cut the base metal
through the cover layer.
(5) MWEXR: k)5, HEEARSEEEEMIEARE.
Testing requirements: After the test, the coating could not be separated from the substrate
in any way.

(6) MPLER: WT

Test results: as follows

ERLE RS SMINERE S PR

Sample No. Experimental results judge
R, EEARSEAGEFTEAR 5.
LZTC-201903-011 .
1# After the test, the coating could not be separated from P
the substrate in any way.
/I
Remarks
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Test picture:

o
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Before testing

M
Testing
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After testing
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Notice Items

L RELEARAFHELR, BTRAERE NS,

The test report is invalid without the official stamp of UFT; the electronic version of the
report for your reference;

2. RERAFBHEHFIE, AFEHHEHIAR S

Any photocopies or part photocopies of the test report are forbidden without the written
permission from UFT,;

3. k& LHmE]. Wi, HEANSL TR

The test report is invalid without the preparation of Approval and Reviewer;

4. Wl BEATHIM R

Alter,add or delete itself is invalid;

5. XRRIGHR A RV T TUCEHR S 2 B TR A R 56 B B2
Obijections to the test report must be submitted to UFT within 15 days;

6. ZFCRIR L RO TR RE A R

Commission test is responsible for the tested samples only.
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